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CUSTOMER NAME: WUXI KAIJIEDA PLASTIC PRODUCTS FACTORY 

ADDRESS: HENGTONG ROAD, YANGSHAN SUPPORTING AREA, HUISHAN 

ECONOMIC DEVELOPMENT ZONE, WUXI JIANGSU, CHINA 

 

Sample Name : PVC DOOR JAMB 

Above information and sample(s) was/were submitted and confirmed by the client. SGS, however, 
assumes no responsibility to verify the accuracy, adequacy and completeness of the sample 
information provided by client. 

*********** 
SGS Ref. No. : NJIN1808003740ML 

Date of Receipt  : Aug 14, 2018 

Testing Start Date  : Aug 14, 2018 

Testing End Date : Aug 20, 2018 

Test result(s)    : For further details, please refer to the following page(s) 
(Unless otherwise stated the results shown in this test report refer only to 
the sample(s) tested) 

 
Signed for 
SGS-CSTC Standards Technical 
Service (Shanghai)Co., Ltd. 

 
Xia Hai 

Authorized signatory 
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Summary of Results: 

No. Test Item  Test Method Result Conclusion  

1  
Vicat Softening 

Temperature 

ISO 306:2013 Method 

B50 
63.8 ℃  /  

 

Pass : Meet the requirements; 

Fail : Does not meet the requirements; 

Note: 

/ : Not Apply to the judgment. 
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Test Item: Vicat Softening Temperature 

Sample Description: White plastic part 

Test Method: ISO 306:2013 Method B50 

Test Condition: 

Specimen thickness: 5.27 mm  

Heat-transfer media: Silicone oil 

Rate of temperature: 50 K/h 

Load:  50N 

Lab Environmental Condition: 23 ± 2 ℃, 50 ± 5 %RH 

Test Result: 

Test Item Test Result 

Vicat Softening Temperature 63.8 ℃ 

Note: Test specimens were cut from the sample. 

 

Original Sample Photo: 

 
******** End of report******** 
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